Montagehand!eiding
Fitting instruction
Montageanteitung
Descriptiondemontage

Instr demontaj
Montagevejledning
Asennusohje

Istruzioni di montaggio
Néavod k montazi

BMW 3-serie

b" 1991  —»

TYPE: 017002

*
** **
* *
*e ¥

EC 94/20

e4 00-828

1840 kg

-<—

'; D NL| D | 6B cz| sF
waarda F | e |bok| sFlt
valus
Woert
valeur
1955 kg 80 kg 9,3kN {c) BOSAL 13-02:2004 Rev. nr. 02

bho=s=l

Raadpleeq uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhangelast ihres Fahrzeuges kénnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner’s manual or your car
homologation documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de
votre voiture ou la carte grise.

Consuilte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.
Deres forhandler vil kunne oplyse Dem om den hgijst tilladte vaegt efter Deres koretaj.
Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

Per conoscere il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al manuale
d'istruzione od ai documenti di omologazione della vettura stessa.

Maximalni pripustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém priikazu nebo v
uzivatelské pfirucce.

Meegeleverde onderdelen Piezas incluidas
Mitgelieferte Befestigungsteile = Medfalgende komponenter
Provided parts Dodané upeviiovaci dily
Materiel de fixation joint Componenti forniti a corredo

Mukana tulevat osat

4x M10x35 12x  M10
4x M10x40 2x M12
4x M10x30
2x M12x70

4x M0
10x  M10

16x M10
2x  M12



017002 MONTAGEHANDLEIDING

1.
2.

oN o oah

11.
12.

Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel
aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

Verwijder het onderste aangeklikte gedeelte van de bumper. Demonteer de bumper en demon
teer de bumpersteunen {(deze komen te vervallen). Verwijder hitteschild. Verwijder in de
kofferruimte de kunststof bekleding links en rechts en de kunststof bak rechts.

Boor de voorgecenterde gaten “A” vanuit de kofferruimte op @ 11 mm. ( Let op: alleen
bodemplaat).

Boor de gaten “B” en de voorgecenterde gaten “C” vanuit de kofferruimte door de chassisbalk
tota 11 mm.

Leg de montagestrippen “2” in de chassisbalk.

Monteer de montagesteunen “3” links en “4” rechts bij de gaten “B” en “C” met sltitringen,
veerringen en moeren M10.

Schuif de steunen “1” links en rechts in de chassisbalk tot tegen het achterbord en monteer
deze bij de gaten “A” en “B" met bouten M10x30, carroserieringen en veerringen.

Maak een uitsparing in de bumper volgens bijgeleverd sjabloon.

Monteer de trekhaak bij de gaten “D” m.b.v. de 4 bouten M10x35, carrosserieringen, veerringen
en moeren en teken rechts de gaten “E” af. Boor de gaten “E” op & 11 mm.

Monteer de trekhaak t.p.v. de gaten “E” m.b.v. de 4 bouten M10x40, carrosserieringen, veer
ringen en moeren.

Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:

M8-23Nm

M10-46 Nm

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens
gegeven aanhaalmomenten).

Monteer bumper op de trekhaak.

. Monteer de kogel en stekkerdoosplaat "5" t.p.v. de gaten “F” m.b.v. de bouten M12x70,

veerringen en moeren en zet deze vast met een aanhaalmoment van 79 Nm.

Plaats het onderste aangeklikte deel van de bumper terug.

Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt
door de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor
wie hij aansprakelijk is (art. 185, lid 2 N.B.W.).

bho=s=l

017002 FITTING INSTRUCIONS

1.
2,

oN @ oM

9.

10.

11.
12

Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggag%companmenvframe members.

Remove the lowest part of the bumper.

Dismount the bumper and dismount the bumper supports (these will no longer be used). Remove the
protection shield. Remove the trunk side lining on the LH and RH side and the synthetic box on the RH
side.

Drill the holes “A” (marked with little dints) from the trunk to @ 11 mm. (Attention: only the bottom plate).
Drill the holes “B” and the holes “C” (the holes “C” are marked with little dints) from the trunk into the frame
membertoe 11 mm.

Place the brackets “2” in the frame member.

Mount the brackets “3” LH side and “4” RH side at the holes “B” and “C” using plain washers, spring
washers and nuts M10.

Slide the supports “1” (LH and RH) in the frame member unto the rear panel and mount these at the holes
“A” and “B” using the M10x30 bolts, large washers and spring washers.

Make a recess in the bumper according to the provided template.

Mount the towbar at the holes “D” using 4 M10x35 bolts, large washers, spring washers and nuts and
mark the holes “E” on the RH side. Drill the holes “E” fo '@ 11 mm. Mount the towbar at the holes “E” using 4
M10x40 bolts, large washers, spring washers and nuts.

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M8-23Nm

M10-46 Nm

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

Mount the bumper on the towbar.

Mount the tow ball and the socket plate "5" at the holes “F” using the M12x70 bolts, spring washers and
nuts (torque value 79 Nm).

Replace the lowest part of the bumper.

Bosal cannot be held responsible for any defects in the product caused by fault or by any injudicious use
whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

017002 DESCRIPTION DE MONTAGE

1.
2.

oON o ok

1.
12.

Séparer les différents éléments d'attelage. Enlever le mastic de protection autour des points de fixation.
Démonter fa partie basse du bouclier arriére. Démonter le bouclier arriére et ses supports (ils ne seront
pas remontés). Démonter les protections. Dans le coffre arriére démonter la garniture intérieure coté droit
et coté gauche ainsi que le compartiment en plastique c6té droit.

Percer les trous “A” (pré pointés) dans le coffre arriére au g 11. (seulement dans la téle du fond de
coffre). Percer les trous “B” et les trous “C” (les trous C sont pré-pointés) dans le coffre arriére a travers
les longerons au g 11 mm.

Mettre les contre plaques 2 dans les longerons.

Monter le tirant gauche “3” et le tirant droit “4” en utilisant les trous “B” et “C” & l'aide des rondelles plates,
des rondelles freins et des écrous de M10.

Glisser les supports “1” droit et gauche dans les longerons jusqu'au panneau arriére, les fixer en “A” et
“B" avec les vis M10x30, rondelles de carrosserie et rondelles freins.

Découper le bouclier suivant le gabarit fourni.

Monter I'attelage au niveat des trous “D” a I'aide des 4 vis M10x35, des rondelles de carrosserie, des
rondelles freins et des écrous. Pointer les trous “E" c6té droit. Percer les trous “E” au 8 11mm.

Monter P'attelage au niveau des trous “E” a I'aide des 4 vis M10x40, des rondelles de carrosserie, des
rondelles freins et des écrous.

Fixer I'attelage et serrer tous les boulons au couple de serrage recommandé:

M8-23 Nm

M10-46 Nm

Aprés les 1000 premiers km d'utilisation contréler le serrage des boulons.

Monter le bouclier sur ['attelage.

. Monter la rotule et le support de prise "5" & l'aide des vis M12x70, des rondelles grower et des écrous

(couple de serrage 79 Nm).

Remonter la partie basse du bouclier.

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient causés
par une mauvaise utilisation. Seul l'utilisateur est responsable (art 185 lid 2 NBW).



017002 ANBAUANWEISUNG
1.

2. Den unteren Teil des Stolifangers entfernen. Den Stofifanger und die Stof3fangerstiitzen demontieren
(diese werden nicht mehr bengtigt). Das Hitzeschild, die Kunststoffverkleidung des Kofferraums und
den Kunststoffkasten an der rechten Seite entfernen.

3. Die vorangekémten Lécher “A” vom Kofferraum aus auf @ 11 bohren. (Achtung: nur Bodenplatte).

Die Lécher “B” und die vorangekdmten Lécher “C” vom Kofferraum aus durch den Chassisrahmen
auf @ 11 mm bohren.

4, Die Montageplatten “2” in den Chassisrahmen legen.

5. Die Stitzen “3" links und “4” rechts mit Unterlegscheiben, Federringe und Muttern M10 an die Locher
“B” und “C” montieren.

6. Die Stiitzen “1” links und rechts in den Chassisrahmen bis zu dem AbschluBBblech schieben und mit
Schrauben M10x30, Karosseriescheiben und Federringe an die Locher “A” und “B” montieren.

7. Einen Ausschnitt im StofRfanger geméaR beigeflgter Schablone vomehmen.

8. Die Anhangevorrichtung mit vier Schrauben M10x35, Karosseriescheiben, Federringe und Muttern an
die Lécher “D” montieren und auf der rechten Seite die Lécher “E” anzeichnen. Die Lécher “E” auf ¢ 11
mm bohren. Die Anh&ngevorrichtung mit vier Schrauben M10x40, Karosseriescheiben, Federringe und
Muttern an die Lécher “E” montieren.

Die Anhéngevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M8-23 Nm

M10-46 Nm

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

9. Den StoRfanger an die Anhéngevorrichiung montieren.

10. Die Kugel und Steckdosenhalteplatte "5"mit zwei Schrauben M12x70, Federringe und Muttern an die
Locher “F” montieren (Drehmoment 79 Nm).

11. Den unteren Teil des StofRifangers wieder montieren.

12. Fir einen Mangel am Produkt; der durch den Fahrzeughalter oder eine andere Person aufgrund
unsachgemafer Benutzung verursacht wurde, tbernimmt Bosal keine Haftung. (art. 185 lid 2 N.B.W.)

017002 ASENNUSOHJEET

1. Pura vetokoukku pakkauksesta ja tarkasta osaluettelosta, etté kaikki osat ovat mukana.
Poista tarvittaessa alustamassa vetokoukun kiinnityspisteista tavaratilan pohjassa ja runkopalkeissa.

2. Irrota takapuskurin alaosa. Irrota takapuskuri ja sen kannattimet (kannattimia ei enaa kyteta). Irrota suojukset.
Irrota tavaratilan verhoilukappaleet vasemmalta ja oikealta puolelta sekéd muovikotelo oikealta puoleita.

3. Poraa vaimiiksi merkityt reiat “A” tavaratilaan @ 11 mm teralla (vain tavaratilan pohjapeltiin).
Poraa reist “B” ja valmiiksi merkityt rei&t “C” tavaratilaan runkopalkkien &pi @ 11 mm teralla.

4. Aseta tukilevyt “2” runkopalkkeihin.

5. Kiinnitd vasen tuki “3” ja oikea tuki “4” reikiin “B” ja “C" mutterien M10, sileiden aluslevyjen ja jousialuslevyjen
avulla.

6. Tybdnna kannattimet “1” vasemmalla ja oikealla runkopalkkeihin takahelmaan asti ja kiinnita ne reikiin “A” ja “B”
ruuvien M10x30, korialuslevyjen ja jousialuslevyjen avulla.

7. Tee puskuriin loveus varusteeseen kuuluvan mallineen mukaan.

8. Kiinnita vetokoukku reikiin “D” neljan ruuvin M10x35, korialuslevyjen, jousialusievyjen ja mutterien avulla.
Merkitse reikien “E” paikat oikealle puolelle. Poraa reiat “E” @ 11 mm teralla.
Kiinnita vetokoukku reikiin “E” neljan ruuvin M10x40, korialuslevyjen, jousialuslevyjen ja mutterien avulla.
Kirista vetokoukun kaikki kiinnitykset momenttiavaimen avulla:
M8 - 23 Nm
M10- 46 Nm
Noin 1000 km:n ajon jalkeen ruuvit ja mutterit on kiristettava.

9. Kiinnitad puskuri vetokoukkuun.

10. Kiinnita kuulapaé ja pistorasian kannatinlevy “5” ruuvien M12x70, jousialuslevyjen ja mutterien avulla. 79 Nm.

11. Kiinnita puskurin alaosa takaisin.

12. Bosal ei ole vastuussa vahingoista, jotka ovat aiheutuneet kayttajan virheesté tai tuotteen vaarinkaytosta

Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstandigkeit tiberprifen. Im
Bereich der Befestigungspunkte den Unterbodenschutz entfemen.

(artikla 185 kohta 2 NBW).

017002 INSTRUCCIONES DE MONTAJE

1. Sacar las piezas y el material de sujeccién incluidos del gancho de remolque. Si procede, retirar
el pegamento existente en los puntos de sujeccion.

2. Retirar la parte inferior del parachoques que ésta sujeta a presion. Desmontar el parachoques y
los soportes del parachoques (estos ya no se dtilizan). Retirar la pantalla térmica (ésta ya no se
utiliza). Retirar el revestimiento plastico de la izquierda y la derecha del maletero y la caja de
plastico de la derecha.

3. gallaqrar) los orificios pregranateados “A”, con un didmetro de 11 mm (Atencion: s6lo la chapa
el piso).

4. Colocar las tiras de montaje “2” en el larguero del chasis.

5. Instalar los soportes de montaje “3” a la izquierda y “4” a la derecha en los orificios “B” y “C”
con anillos de cierre, arandelas elasticas y tuercas M10.

6. Desplazar los soportes “1” de la izquierda y la derecha por el larguero del chasis hasta la placa
trasera y montarlos en los orificios “A” y “B” introduciendo permos M10x30, anillos de carroceria
y arandelas elasticas.

7. Realizar un vaciado en el parachoques segun la plantilla adjunta.

8. Montar el gancho de remolque en los orificios “D” introduciendo 4 pernos M10x35, anillos de

carroceria, arandelas elasticas y tuercas y marcar a la derecha los orificios “E”. Taladre los
orificios “E” de 11 mm de diametro. Montar el gancho de remolque en los orificios “E”
introduciendo 4 pemos M10x40, anillos de carroceria, arandelas elasticas y tuercas.
Fijar el gancho de remolque. Atenerse aqui a los siguientes pares de apriete:
M8-23Nm M10-46 Nm
Cada 1000 km de uso es necesario comprobar las conexiones del pemo (segln los pares de
apriete dados).

9. Montar el parachoques sobre el gancho de remolque.

. Montar la bola y la placa del enchufe “5” en los orificios “F” introduciendo pernos M12x70,

arandelas elasticas y tuercas y apretar éstas Gltimas a un par de 79 Nm.

11. Instalar de nuevo la parte inferior del parachoques.

12. Bosal no asume responsabilidad de ningtn tipo por defectos en el producto causados por o
debidos a un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su
responsabilidad (art.185, parrafo 2 N.B.W. (Codigo Civil Holandés)).

017002 MONTAGEVEJLEDNING

1. Fjern de dele og monteringsmaterialer der sidder pa traekkrogen. Eventuelt kit pa
fastgerelsespunkterne fijemnes.

2. Fjern den nederste péklikkede del af kofangeren. Afmonter kofangeren og afmonter

kofangerstatterne (disse bortfalder). Fiern varmeskjoldet. Fijern kunststofbeklaedningen i hgjre og

venstre side i bagage rummet samt kunststofkassen i hejre side.

Bor de forcentrerede huller “A” ud fra bagagerummet med @ 11 mm. (Bemaerk: kun bundpladen).

Bor hullerne “B” og de forcentrerede huller “C” fra bagagerummet og gennem chassisvangen

meda 11 mm.

L=eg monteringsstykkeme “2” i chassisvangen.

Monter monteringsstetterne “3” til venstre og “4” til hejre ved hullerne “B” og “C” med planskiver,

fiederskiver og matrikker M10.

Skyd statterne “1” ind i chassisvangen i hejre og venstre side til bagvaeggen og monter disse

ved hullerne “A” og “B” med boltene M10x30, karrosseriskiver og fjederskiver.

Lav en udskeering i kofangeren jf. den medfelgende skabelon.

Monter traekkrogen ved hulleme “D” vha. de 4 bolte M10x35, karrosseriskiver, fiederskiver og

metrikker og tegn hullerne “E” af i hojre side. Bor hullerne “E” ud med & 11 mm.

Monter traskkrogen ved hullerne “E” vha. de 4 bolte M10x40, karrosseriskiver, fiederskiver og

mptrikker. Fastger trackkrogen. Folgende momenter skal iagttages:

M8-23Nm M10-46 Nm

Det er ngdvendigt at efterspaende muotrikken efter ca. 1000 km.

9. Monter kofangeren pa traskkrogen.

10. Monter kuglen og stikdaseplade “5” ved hullerne “F” vha. boltene M12x70, inkl. fiederskiver og
muotrikker og spsend dem fast med et spaendingsmoment pa 79 Nm.

11.Seet den nederste paklikkede del af kofangeren tilbage pa plads.

12.Bosal kan ikke geres ansvarlig for mangler ved produktet, der er opstdet som felge af skyld eller
ukyndig anvendelse af brugeren eller en person som han er ansvariig for (§ 185, stk. 2 N.B.W.
(hollandsk privatret)).

w

N o ok



Per conoscere'ii peso massimo rimorchiabile dalla propria autovettura, fare riferimento al manuale
d'istruzione od ai documenti di omologazione della vettura stessa.

017-002 ISTRUZIONIDIMONTAGGIO

1. Aprire la confezione d'imballaggio della struttura di traino e controllare il contenuto a fronte
dell’elenco componenti. Se necessario, rimuovere il mastice di protezione intorno ai punti di
fissaggio.

2. Smontare la parte bassa del paraurti. Smontare il paraurti ed i supporti (che non saranno pil
utilizzati). Smontare le protezioni. Nel cofano posteriore, smontare la guarnizione interna lato
destro e lato sinistro, come pure lo scomparto in plastica sul lato destro.

3. Forare in “A” (segnato) nel cofano posteriore con diam. 11 mm. (soltanto nella lamiera del fondo

del cofano). Forare “B” e “C” (i fori “C” sono segnati) nel cofano posteriore attraverso i longheroni

adiam. 11 mm.

Inserire le contropiastre “2” nei longheroni.

Montare il tirante sinistro “3” ed il tirante destro “4”, utilizzando i fori “B" e
piane, le rondelle elastiche ed i dadi M10.

Far scivolare i supporti “1” destro e sinistro nei longheroni fino al pannello posteriore, fissarli in “A”

e “B” con viti M10x30, rondelle di carrozzeria e rondelle elastiche.

Tagliare il paraurti seguendo la maschera fornita.

Montare il dispositivo di traino ai fori “D” con quattro viti M10x35, rondelle di carrozzeria, rondelle
elastiche e dadi. Segnare i fori “E” sul lato destro. E forare a diam. 11 mm.. Montare il dispositivo di
traino ai fori “E” con quattro bulloni M10x40, rondelle di carrozzeria, rondelle elastiche e dadi.

9. Fissare il dispositivo di traino. Bloccare I'insieme della bulloneria alle coppie di serraggio seguenti:

M8 =23 Nm M10=46 Nm

10. Montare il paraurti sul dispositivo di traino.

11. Montare la sfera ed il supporto della presa “5” con viti M12x70, rondelle elastiche e dadi (coppia di
serraggio = 79 Nm.)

12. Rimontare la parte bassa del paraurti.

“C", con le rondelle

oN @ ob

ATTENZIONE:

Verificare il serraggio di tutti i bulloni dopo i primi 1000 Km di traino.

La Bosal declina qualsiasi responsabilita per errato o imperfetto montaggio del
dispositivo di traino, come anche per uso errato o improprio dello stesso.

sl

NAVOD K MONTAZI
1.

oN o oM

11.
12.

Zkontrolovat jednotlivé soucastky tazného zafizeni dle pfiloZzeného seznamu.
Pokud je to nezbytné, odstranit z jednotlivych souédstek taZného zafizeni a zavazadlového prostoru
ochranny prostfedek.
Odejmout nejnizsi ¢ast narazniku. Odmontovat néraazmk a nosnik narazniku. Odmontovat
ochranny kryt. Odmontovat levy a pravy boéni kryt v zavazadlovém prostoru spoleéné s plastovym
boxem na pravé strané.
Vyvrtat otvory “A” (naznadeny malymi dllky) v zavazadiovém prostoru do priméru 11 mm. (Pozor,
pouze spodni desku). Vyvrtat otvory “B” a “C” (otvory “C” jsou naznaceny malymi dalky) o priiméru
11 mm v zavazadlovém prostoru do konstrukéniho nosniku.
Umistit drzaky “2” do konstrukéniho nosniku.
Pripevnit drzaky “3” (levostranny) a “4” (pravostranny) do otvori “B” a
spolu s pruznymi podlozkami a maticemi M10.
Posunout nosniky “1” (levostranny a pravostranny) do konstrukéniho nosniku pod zadni panel a
pfipevnéte je do otvorli “A” a “B". Pouzijte Srouby M10x30, vétsi ploché a pruzné podiozky.
Vyiiznout otvor do narazniku dle pfiloZzené $ablony.
Pfipevnit taZné zafizeni do otvorli “D". Pouzijte &tyfi Srouby M10x35, ploché podiozky, pruzné
podlozky a matice. Dale je nutné naznadit otvor “E” na pravé strané nosniku a vyvrtat otvor do
priméru 11 mm. Pfipevnit tazné zafizeni do otvorll “E” s pouzitim &tyf Sroubl M10x40, plochych a
pruznych podloZek a matic. TaZné zafizeni zabezpedit, vSechny Srouby a matice utahnout. Hodnoty
kroutivého momentu pro jednotlivé typy Sroubti jsou: M 8 - 23 Nm

M10- 46 Nm
Po ujeti zhruba 1000 km dotahnout v8echny Srouby a matice na vySe uvedené hodnoty kroutivého
momentu.
Pfipevnit naraznik na tazné zafizeni.

“C". Pouzijte ploché podlozky

. Pripevnit taznou kouli a drzak zasuvky “5” do -otvorli “F” s pouZitim Sroubli M12x70, plochych a

pruznych podiozek a matic (kroutivy moment 79 Nm).

Umistit nazpé&t nejniz$i &ast narazniku.

Firma Bosal nenese zodpovédnost za jakoukoliv zavadu na vyrobku zplsobenou nespravnym
zachazenim ze strany uZivatele.



(017002

w\\
o Y

S

\ &

, ) w\

h

ATTENTION: NOT ON SCALE

50 50

X

o= ;)’-( S
1

i’




